



Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		806867A 3	MANIFOLD ASSEMBLY-EXHAUST	1		
2	22	32802 1	PLUG-PIPE (1/8-27)	1		
3	22	36382	PLUG-PIPE (1/4-18)	1		
4	22	807155	FITTING-HOSE	1		
4	22	42861 1	PLUG-PIPE (3/4-14)	1	(CLOSED COOLING)	
5	10	53728	SCREW (3/8-16 X 4-5/8 IN.)	2		
6	16	806300	STUD (3/8 X 5-3/8 IN.)	3		
7	12	20553	WASHER	5		
8	11	46335	NUT (3/8-24)	3		
9		805629A 1	END CAP/LIFTING EYE-REAR	1		
10		73813A 1	END CAP-FRONT	1		
11	27	807218	GASKET	2		2
12	10	824941	SCREW (5/16-18 X 3/4 IN.)	8		
13	27	815528	GASKET	1		2
14		12076A 2	ELBOW ASSEMBLY-EXHAUST	1		
14		12076A 5	ELBOW ASSEMBLY-EXHAUST	1	SWISS EMISSIONS (BS01 & SAV	
15	27	99777 2	GASKET	1		2
16	10	66863 1	SCREW (3/8-16 X 2-1/2 IN.)	2		
17	32	42850 64	HOSE -TRANSOM PLATE TO HOI	1	W/O POWER STEERING	
18	54	815504412	CLAMP	2	W/O POWER STEERING	
19	32	815413	HOSE-TRANSOM PLATE TO P/S	1	W/ POWER STEERING	
20	32	806433	HOSE-P/S COOLER TO HOUSING	1	W/ POWER STEERING	
21	54	815504220	CLAMP	2	W/ POWER STEERING	
22	54	815504412	CLAMP	2	W/ POWER STEERING	
23		99356A 1	OIL COOLER	1	W/ POWER STEERING	
24	54	815504232	CLAMP	1	W/ POWER STEERING	
25		805546A 1	BRACKET-OIL COOLER	1	W/ POWER STEERING	
26		77223 3	PAD	1	W/ POWER STEERING	
27	10	816585	SCREW (5/16-18 X 7/8 IN.)	1	W/ POWER STEERING	
28		47587A 2	HOUSING ASSEMBLY-THERMOS	1		
29	22	32803	PLUG-PIPE (3/8 IN.)	1		
30	22	32802 1	PLUG-PIPE (1/8-27)	1		
31	27	814680	GASKET	1		2
32	10	90059	SCREW (3/8-16 X 7/8 IN.)	2	W/O POWER STEERING	
32	10	90059	SCREW (3/8-16 X 7/8 IN.)	1	W/ POWER STEERING	
32	10	90187	SCREW (3/8-16 X 1-1/4 IN.)	1	W/ POWER STEERING	
33	22	807705	ELBOW (90 DEG.)	1		
34		59078	THERMOSTAT	1		
35	27	47590 1	GASKET	1		2
36		60372A 2	COVER ASSEMBLY-THERMOSTA	1		
37	10	78654	SCREW (5/16-18 X 2-2/8 IN.)	2		